JRCO Model 870 Snowplow Parts

870

Item Part No. Description Qty
1 8703 Blade 1
2 8707 Cutting Edge, 5/8" x 5" x 60" 1
3 7250 3/8-18 Whiz Nut 10
4 8726 Eyebolt, 3/8-16 x 5 2
5 8708 Blade Trip Spring 2
6 7246 5/16-18 x 1 Whiz Bolt 5
7 7247 5/16-18 Whiz Nut 9
8 8727 Bolt, 5/8-18 x 2-1/2" 1
9 8701 Frame 1
10 4250 1/4-20 Nylon Locknut, low profile 2
11 8721 Spring, Latch Pin 1
12 8723 Spacer, Latch Spring 1
13 8722 Latch Pin 1
14 7123 1/4" Flatwasher 1
15 8733 1/4-20 x 1-3/4 SHCS 1
16 4234 3/8-16 x 1 HH Bolt 6
17 5516 Spacer, 3/8 x 5/8" 2
18 8706 Pivot Hitch 1
19 8732 Nut, 5/8-18 Flex Lock 1
20 8728 Flatwasher, 5/8" 1
21 8731 Blade Pivot Rod 1
22 7251 Cotter Pin, 1/8 x 1-1/2" 2
23 8711 Lower Liftarm 1
24 8736 Retaining Ring, External, 5/8" 2
25 8718 Lift Roller, Short 1
26 8718-1 Lift Roller, Long 1
27 7279 3/8-18 Nylon Locknut 10
28 8714 Latch Bracket 1
29 4233 1/2-13, 2-Way Locknut 1
30 7282 1/2-13 x 3 HH Bolt 1
31 8715 Backing Plate, 15" Center Mounts 1
8710 Backing Plate, 10" Center Mounts 1
32 8734 1/4-20 x 2-1/4" SHCS 1
33 8712 Upper Liftarm 1
34 8713 Pedal 1
35 7232 5/16-18 x 3/4 Whiz Bolt 4
36 4236 3/8-16, 2-way Locknut 1
37 7277 3/8-16 x 1 Carriage Bolt 4
38 8729 3/8-16 x 2 HH Bolt 4
39 4247 3/8 Flatwasher 4
40 8705 Outer Telescope Tube 2
41 8003 3/8-16 x 1-3/4 HH Bolt 2
42 8704 Inner Telescope Tube 2
43 8725 3/4-16 Jam Nut 2
44 8724 3/4" Rod End 2
45 8735 Rod End Bushing, 5/8" ID 2
46 7944 3/8-16 Hex Shoulder Bolt 1
47 7816 Grease Fitting 1
48 8730 Split Ring, 1-1/4" 1
49 4630-1 Rope, 1/4 x 87" Poly 1
50 4631 Clamp Plate 2

 

ORDER ONLINE OR BY PHONE 410-692-5170